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Manufacturer huizhou miki communication equipment co.,ltd

=1
’: “Z%ff‘ W LS B BETCL TW10
roduc Bluetooth Earphones Charging Case TCL TW10

Name
) =
ESB®  1wi0/37v, 500mAh, 1.85Wh
Model & Input: 5V === 500mA Output: 5V === 40mA

Specification

_ ﬁ)ﬂﬂ%ﬂu UN38.3i%:/ UN38.3 Tests
Test Sort
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R EARHAR RS ERAR

Shenzhen BALUN Technology Co., Ltd.

Hitik/Address RINTT R L X P 7 % V03 =V e 1R 1B IX
Block B, FL 1, Building 1, Baisha Science and Technology Park, Shahe Xi Road, Nanshan District,
Shenzhen, Guangdong Province, P. R. Chin

1% /Telephone +86 755 66850100 i 4/Postcode 523808

[k /Website www.baluntek.com HEF8/E-mail gc@baluntek.com
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Applicant's name ................... :

ZHONGSHAN ZHONGWANGDE NEW ENERGY TECHNOLOGY CO., LTD

ZACESLBIR oo | LT AR HE AT R IR R A PR A 7

Address.........c.cooeeiiii :|No.3 ~ No.4 Factory Building, Dongya Area, Dache Industrial Park, Nanlang
Town, Zhongshan City, Guangdong Provmce

HbAE. e, LT R B R E TR AR A X35, 45 5B (EFTER)

Testing Laboratory..................... | Shenzhen BALUN Technology Co., Ltd.

TRASEIEZ e, | BRI S B AR B T FRA 7]

Testing Location ....................... :

RN R L DR 1 3 4P LT B 1B

Block B, FL 1, Building 1, Baisha Science and Technology Park, Shahe Xi
Road, Nanshan District, Shenzhen, Guangdong Province, P. R. China

Test method and criterion.........:
MR TR AT ;

ST/SG/AC.10/11/Rev.6/Amend.1 Section 38.3

Date(s) of performance of tests:
D e ;

2020.10.20-2020.10.30

Bluetooth Earphones Chargin —
Name of samples/kE it & #5 ... Clelljse TCL TV\%O = 8 ;fg_zade Mark/ T TCL

WA HNLFR R ETCL TW10

" 3.7V, 500mAh, 1.85Wh
Model/Z45.......cccovveeeeeee | TWIO ;ﬁ%ﬁ;{ Input:5V==500mA
e Output:5V=40mA

Apperance ................................: | 52.0*52.0*27.0mm, White prismatic. Weighs approx. 35.5g.
FERAM oo | 52.0%52.0%27.0mm » FB T, E£)35.59 o

Battery type/H iR ...

Single cell lithium-ion battery/&.8 4 55+ Bt

Manufacture’s name.................:

Manufacture’s Address............:

huizhou miki communication equipment co., Itd
BN T A BEE W& H PR A

No.39,guangtai road,huinan hi-tech industrial park,zhongkai hi-tech
zone,huizhou,guangdong province

BEERHIIE oo | RN TSR X =M R R R B L ) 2R 8% 39 5
Name of Factory (ies)...............:. | ZHONGSHAN ZHONGWANGDE NEW ENERGY TECHNOLOGY CO., LTD
HEFE R e | LTI AR REVR A B IR A

Address of Factory (ies)

:|No.3 ~ No.4 Factory Building, Dongya Area, Dache Industrial Park, Nanlang

Town, Zhongshan City, Guangdong Provmce

AEFETHE AT EBRERETWRANAX 35, 45 5 (FEFHIR)
Conclusion................................. | The sample has passed the test items of UNITED NATIONS
i .| “Recommendations of the TRANSPORT OF DANGEROUS GOODS” Manual of
T Tests and Criteria ST/SG/AC.10/11/Rev.6/Amend.1 Section 38.3

LW, R RATEE T BB IIEH N RRATRE )

ST/SG/AC.10/11/Rev.6/Amend.1 Section 38.3 *T{’EEX

(CoRlES (Test Report Stamp)
KZviElﬁﬁ/ Issued Date 520.1]. 09 o
F % [
[Tested by: %ﬁ IChecked by: é% /]{X aC , /Approved by /i\ ’i
FPE [E 3 7{23’% (&l E‘Iﬁ)ﬂi)
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Description and illustration of the sample:

[ Large cells and batteries X] Small cells and batteries

 H g .
GLETAAS (R L] Primary cells and batteries [X] Rechargeable cells and batteries
Nominal | Nominal | Nominal | Nominal | Maximum | Maximum | Limited Cut-off
capacity | voltage Charge [ Discharge | Charge | Discharge | Charge | Voltage
Parameter Current | Current | Current | Current | Voltage
24 S " R o o \ X .
PHC ) e | bimen | b | dRincl | Bose | Boolel | st | st
HLI LI HLI HLI Lk Lk
Product
R 500mAh 3.7V 100mA 80mA 500mA 80mA 4.2V 3.0v
HH
Cell
s 500mAh 3.7V 100mA 100mA 500mA 750mA 4.2V 3.0v
AN
Test item Samle No. State Remark
T H FE 2 = K& T
B01-BO5 at first cycle, in fully charged state
— RAEIA 0 FR S 5
T1~T5 after twenty five cycles ending in fully charged
B06~B10 state .
T TLRAERS 58 A RS
at first cycle at 50% of the design rated capacity
C01~C05 Ny TR -
— KA 50%:7 HUIRES ;
T6 after twenty five cycles ending at 50% of the
C06~C10 design rated capacity -
A FLIRIEIRB0%03H AR ;
B11-~B14 at first cycle, in fully charged state
— AT RIS s
T7 after twenty five cycles ending in fully charged
B15~B18 state .
A TLRAEIR JE 5 A AR
C11~C20 at first cycle, in fully discharged state
— MBI 5 78 AT AR AS s
T8 after twenty five cycles ending in fully discharged
C21~C30 state _
T TRAERR JE e AT RS .
Possible test case verdicts:
AT RE IR ER 1 DL HE -
- test case does not apply to the test object................ : N/A
TRIEFE R AIE FIZZEZ oo :
- test object does meet the requirement ..................... : P (Pass)
TRIGAE T LR o, :
- test object does not meet the requirement ............... : F (Fail)
TRIGFE T AT ZER oo, :
& 3k I
TRP-SZ-04-UN38.3(2020-05-1 1
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ST/SG/AC.10/11/Rev.6/ Amend.1 Section 38.3

Clause Requirement Result Verdict
ot} PRIEER Mt ah R H5E

38.3 Lithium batteries / £ Hith

38.3.4 Procedure / RSB P

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests
T.6 and T.8 shall be conducted using not otherwise tested cells or batteries. Test T.7
may be conducted using undamaged batteries previously used in Tests T.1 to T.5 for
purposes of testing on cycled batteries.

/INTRY P R Yl 2 A PR AT IR T 128 T.5. iR IRT.6 T 8L fH HI oK J3 Sk Be i /Y
R B . I T. 7] DU RS AE B IG T A= T.5 -p i Al R SR st 4 k47, DA
MR 2 I T R T 2

Test 1: Altitude simulation / JR1: 75 EEAERL P

Test procedure / A5 5%
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least
six hours at ambient temperature (20 £ 5) °C. -
TRIE FE It AN E It ZH N A )55 T B T 1.6 T IR ARSI FE (20 £ 5°C) FAF AR/ 6/
HTJ‘ o

Requirement / fxE R

Cells and batteries meet this requirement if there is no
38.3.4.1 leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage

immediately prior to this procedure. The requirement The test results meet the
relating to voltage is not applicable to test cells and requirements. See table 1. P
batteries at fully discharged states. ML ATk, 031,

WARTE R THR. k. TR X, JEH
AR A I A R 5 T R AN/ T A
17X — IR T FE R 900, I ANy A R AT i — 22
Ko AR ERANE T T 58 AR AS (56 et A
R .

Test 2: Thermal test / WK2: pd P

Test procedure / M5 5% :

Test cells and batteries are to be stored for at least six hours at a test temperature
equal to 72 + 2 °C, followed by storage for at least six hours at a test temperature equal
to - 40 + 2 °C. The maximum time interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10 times, after which all test cells and
batteries are to be stored for 24 hours at ambient temperature (20 + 5 °C). For large
cells and batteries the duration of exposure to the test temperature extremes should be
38.3.4.2 at least 12 hours.

G R L 2H R S AE IR IR R B 55 172 £ 2 C IR N AFIE D6/, BB AR
Bri B2 5 T-40 £ 2°C ISR TAFTE D6/ o PR S 0815 58 22 ] £ 5 A ] [ ol
N30, BERRFPEEREAT, FRSERAI0IK, HEAE R T e i R i A AR PSR
(20 = 5°C) MAFIR24/Nf o X TR A AT e it AL, % R T AR 1o 90 T 32 FAY A 1] 22 20 Ny

12/NF 6
Requirement / bRk ER . The test results meet the
Cells and batteries meet this requirement if there is no requirements. See table 1. P
leakage, no venting, no disassembly, no rupture and no
& 3k I
TRP-SZ-04-UN38.3(2020-05-1 4 1
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ST/SG/AC.10/11/Rev.6/ Amend.1 Section 38.3

Clause Requirement Result
ot} PRIEER MR
fire and if the open circuit voltage of each test cell or MR RG-SR, WFE1.
battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and
batteries at fully discharged states.

MRTBI TCHA . o, TR TCE K, JEH.
g6 PRI B R T 2 A 8 S O I f s AN T AR
ATIX— B0 i HL He 1) 90%,  Ha iy AT Fi s 2H R4 iX —

Ko AR B ERANE T 78 2O RS B e v A
FLIZH .

Test 3: Vibration / iX3: #&3)

Test procedure / iR 5 5% :

Cells and batteries are firmly secured to the platform of the vibration machine without
distorting the cells in such a manner as to faithfully transmit the vibration. The vibration
shall be a sinusoidal waveform with a logarithmic sweep between 7 Hz and 200 Hz and
back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12 times for a total
of 3 hours for each of three mutually perpendicular mounting positions of the cell. One
of the directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass
of not more than 12 kg (cells and small batteries), and for batteries with a gross mass
of more than 12 kg (large batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained
until 18 Hz is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total
excursion) and the frequency increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the
frequency is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1gn is maintained until8 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the
frequency increased until a peak acceleration of 2gn occurs (approximately 25 Hz). A

38.3.4.3 peak acceleration of 2gn is then maintained until the frequency is increased to 200 Hz.

R AT V2 K [ T IR BIHLF & (H SR AR B A B 1 A L it AR T LASSUAS REHE AR A% 34 9%
Bl PRENNAE EZBIE, X BRI RMNTHZE R 2000428, HIRIBI7H2Z, #58N1550
Bl X ARSI = A FLAHE B Rt 22 e T AL R — DT I R AT 120k, B3N
I3/ o Herh —ANHR BN 77 1] 4 23T 5 i T 2 L

PEXF R AR TR, X SBTEAS R 127T 5 1 FE B AN B b ZH (R RN B b L), oS
12T e S 5K i s 2H CR B F b ) R A BT AN [

XFHTBA N 2 . AT BRZETTAR, PRERLgn MEmORINIEEE, EEIAIEH]18
%%, SR IRIE RFFTE0.8 K (S MAZ 1.6 22K), FFHY AR B 2 & Ak ik )8 gn
(FELIN50 #525). H BRI RHF1ES gn BRI M N #1200 #4724 .

PRI : N7 Bh25TT 00, PRIFL gn MR, B RMMFRIAH|18 #i2k. K5
FHRIE IR FFFE0.8 oK (A2 1.6 22K), FFBG IR B 2 e K IE LA FI2 gn (EL A
25 #2%) o K KM BEORFFTE2 gn BB 1 N $200 ##2% .

Requirement / Fr#EEK : The test results meet the
Cells and batteries meet this requirement if there is no | '€duirements. See table 1.
leakage, no venting, no disassembly, no rupture and no | MHRZE /A ER. WK1,

fire during the test and after the test and if the open

circuit voltage of each test cell or battery directly after

testing in its third perpendicular mounting position is not
TRP-SZ-04-UN38.3(2020-05-19) # 5

page

% 9% 5 /Report No. BL-DG20A0302-301




w 1845 %5 =/Report No. BL-DG20A0302-301

ST/SG/AC.10/11/Rev.6/ Amend.1 Section 38.3

Clause Requirement Result Verdict
ot} PRIEER Mt ah R H5E

less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged
states.

R T AR 5 e . oHE R oA, B
ATEHE K, I HAEA GG F it Bl R i A2 5 = A3 B2 ke
T R i S RTINS B T B R S AN TAEEATIX —
B0 IS FKI90%, LB AT F i AL RN S AT R . AR
Jis (9 BESRANE F T 58 2 OEIRAS (16056 A AT Ly 4

Test 4: Shock / WR&4: ThdF P

Test procedure / iR 5 5% .

Test cells and batteries shall be secured to the testing machine by means of a rigid
mount which will support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and
pulse duration of 6 milliseconds. Alternatively, large cells may be subjected to a half-
sine shock of peak acceleration of 50 gn and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending
on the mass of the battery. The pulse duration shall be 6 milliseconds for small
batteries and 11 milliseconds for large batteries. The formulas below are provided to
calculate the appropriate minimum peak accelerations.

Each cell or battery shall be subjected to three shocks in the positive direction and to
three shocks in the negative direction in each of three mutually perpendicular mounting
positions of the cell or battery for a total of 18 shocks.

Battery MMinimum peak acceleration Pulse duration
150 guor result of forrmula
_ _ [r1o0850
Small batteries Acceleration(g,) = \'I[ mass*] & 1ms
38.3.4.4 -
whichever 15 smaller
50 geor result of formula
. I 30000
Large batteries Acceleration(g,) = ’n"l[mss *] 11 ms
whichever 1s smaller
* MMass is expressed in kilograms.
A6 LU AT HL L 4 U [ S R R A e L b, SRS R b I AL B %
BT .
BEAS R AL 32 i K INE EE150 gn AR pFRFEEIT ()6 22 A0 AFIEsL b . A, K
T RN L 52 e RN EES0 gn MK ph RS2 (8] 11 22 A0 ) IE Lt o
BEAS R AL 32 K IE 52 P o ) e R In i B ke T rE b 2L R i o /N8 R L A fk e
FrELmfal6 20, KA Rl 2 A kb R S (A] 11 2245 .
1 R T B PR 2 00 A FR 2 LA PRV P Y A 22 2 T ) TE AR T 1R 22 3% = kv
i, BEEMNIT a2 =k, BIL85218 kbl
: — o The test results meet the
Requirement / 52K requirements. See table 1. P
& JIPas A
TRP-SZ-04-UN38.3(2020-05-19) 6 19
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ST/SG/AC.10/11/Rev.6/ Amend.1 Section 38.3

Clause Requirement Result Verdict
ot} PRIEER Mt ah R H5E

Cells and batteries meet this requirement if there is no | R4 RG-S E K. WFE1.
leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and
batteries at fully discharged states.

WRTER. THR. k. TR K, JFH
ARG At R Tt 2 A X6 I T B R I AN N T A
7K G HT F IR FR190%,  HL B AT AL i LRI AT 5 IX — 22
Ko A7 KL 19 EERANE T 58 2 OB (1606 Ff A
CER] 1RSI

Test 5: External short circuit / Jli&5: #ER4E % P

Test procedure / Jlif 5 5% .

The cell or battery to be tested shall be shall be heated for a period of time
necessary to reach a homogeneous stabilized temperature of 57 + 4 °C, measured on
the external case. This period of time depends on the size and design of the cell or
battery and should be assessed and documented. If this assessment is not feasible,
the exposure time shall be at least 6 hours for small cells and small batteries, and 12
hours for large cells and large batteries. Then the cell or battery at 57 + 4 °C shall be
subjected to one short circuit condition with a total external resistance of less than 0.1
ohm.

This short circuit condition is continued for at least one hour after the cell or battery
external case temperature has returned to 57 + 4 °C, or in the case of the large
batteries, has decreased by half of the maximum temperature increase observed
during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient
temperature.

38.3.45 XF AR I VB AL, BB — B LI R], AN ARSI i R A B A A I R

R SETREST + 4°Co X B IR A] AR I e T F i B rE B A R RN AIBE T, 0 T3 AN R AR I
B SN AP AE 55 o A0 TGVEREAT XA PEAly,  U) /N 28 el Yt A0 /N TR i gt 2 1 % i I ) 12 22
6/INIE S ORI R AT /N H 2 ) R B IS R 2R/ 12/ o SRR, FRLTBER I A N AE
57 + 4°CoRAF N A2 A FI BN T-0. LR A 1 R 2% 25 1F

S 8L 4 R I R B B AL SR FE [ BIIS T + 4°C R Ak 3 b LR, SR7E KA
AL G0 A 5l B2 Bae M ik 21 56 o B WL 462 14 10 e e i TR FR) — 70 2 — FFERIFAR T-1%

HiH .
R S5 AR R T oA B (1 i B I 2 /A T R B IR
Requirement / FriEE R The test results meet the

Cells and batteries meet this requirement if their requirements. See table 1.
N

external temperature does not exceed 170 °C and there |l RITFEE K. WK,
is no disassembly, no rupture and no fire within six hours

after this test. P
WERAN TR EAEIL170°C, Ff HAE R R iR
Ja6/NI N TEfRAAR . TeREERE, oAk, HL R H b 2H B AR
BT
38.3.4.6 Test 6: Impact / Crush / Jlik6: & / HE P
e iges T
TRP-SZ-04-UN38.3(2020-05-19) 7 19
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ST/SG/AC.10/11/Rev.6/ Amend.1 Section 38.3

Clause Requirement Result Verdict
ot} PRIEER Mt ah R H5E

Test procedure / A5 5% .

Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)

NOTE: Diameter here refers to the design parameter (for example the diameter of 18650 cells is 18.0 mm).

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8
mm = 0.1mm diameter, at least 6 cm long, or the longest dimension of the cell,
whichever is greater, Type 316 stainless steel bar is to be placed across the centre of
the sample. A 9.1 kg = 0.1 kg mass is to be dropped from a height of 61 £ 2.5 cm at the
intersection of the bar and sample in a controlled manner using a near frictionless,
vertical sliding track or channel with minimal drag on the falling mass. The vertical track
or channel used to guide the falling mass shall be oriented 90 degrees from the
horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface
and perpendicular to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved -
surface lying across the center of the test sample. Each sample is to be subjected to
only a single impact.

i (& T BARA /N T 18022 K 1 [ A TE Ha i)

I XHENTEEIGHTE #1248 (4718650 4419 H 17£18.0mm) .

TORE L B T A FEVB I 3 . — AR B16 B ANEE AN R R TBAE A 0
W EAT15.82 K £0.12K, KEZRD6EK, stk KimrRN, MoFHZ K.
H P91 T 0.1 T e B HEAGL + 2,55 K i Ak kv B8 HE MR RE S AL, A —A
JUT- A BERE R 0 v A4 BB g e /) 10 3 BP0 B T o DA ] o 3 P B TE
T 5| SR 5K SR TH 290V .

ez e, R 5 P IH R AT T SRS AR 0 ) HA215.8 £ 0.1 K
R TE B &R A g — U .

Test procedure / M5 5% .
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18.0 mm in diameter)
NOTE: Diameter here refers to the design parameter (for example the diameter of 18650 cells is 18.0 mm).
A cell or component cell is to be crushed between two flat surfaces. The crushing is
to be gradual with a speed of approximately 1.5 cm/s at the first point of contact. The
crushing is to be continued until the first of the three options below is reached.
(a) The applied force reaches 13 kN + 0.78 kN;
Example: The force shall be applied by a hydraulic ram with a 32 mm
diameter piston until a pressure of 17 MPa is reached on the hydraulic ram.
(b) The voltage of the cell drops by at least 100 mV; or
(©) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or

more, or the cell is deformed by at least 50% of its original thickness, the pressure shall
be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For
cylindrical cells, the crush force shall be applied perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test
sample shall be observed for a further 6 h. The test shall be conducted using test cells
or component cells that have not previously been subjected to other tests.

Fris CEMITRAE. %6, il /40 i i A BEAR /N T 18.0 22 K (Y [ A f it )
Ak XY ETEATAAE 77 28 (4118650 44549 E 1£4£18.0mm) .

TRP-SZ-04-UN38.3(2020-05-19) 8




G

% 9% 5 /Report No. BL-DG20A0302-301

ST/SG/AC.10/11/Rev.6/ Amend.1 Section 38.3

Clause Requirement Result Verdict
ot} PRIEER Mt ah R FlE
W L B T A VBB PRSP IR T 50 e, 5 0 BRI oK, R85 — N Eefil mi B
LRI NI . FYERRSEEAT, BRI =FEil e —:
(@) B E S BRIk F]13 kN + 0.78 kN;
(b)  HUGHJETREE/100mV; 5
(c)  HLETEARL A E AR 0 50%E A I .
—HIXFIR KL BE T 1002 REE L, st &Y 20k 7 E R 150%, &
AR T
A T B 8 2 PSS I M B B P — TRt e, L0 /68 T3 0 PRV S MG SP I R Tt e, [ A
T H b % A5 2 ) 7 ) it
RS RAZ — KB o IR JEHE il BT EE6AN /NN, a6 S A FH 2 A A Ao
b 50 P FL T T A FEL TR AT
Requirement / Rt B R The test results meet the
Cells and component cells meet this requirement if requirements. See table 2.
their external temperature does not exceed 170 °C and | A& RAFEEK . W2,
there is no disassembly and no fire during the test and
within six hours after this test. Xl & Crush P
WA IR EEAIE170°C, H HAE BRI FE S ke
RO/ N TCARIR . o, Toifgok,  FI AT IR ALED £F [ |#& Impact
BARTEK
Test 7: Overcharge / liR7: EFH P
Test procedure / Jlif 5 5% .
The charge current shall be twice the manufacturer's recommended maximum
continuous charge current. The minimum voltage of the test shall be as follows:
(@) When the manufacturer's recommended charge voltage is not more than 18V, the
minimum voltage of the test shall be the lesser of two times the maximum charge
voltage of the battery or 22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the
minimum voltage of the test shall be 1.2 times the maximum charge voltage. N
Tests are to be conducted at ambient temperature. The duration of the test shall be
24 hours.
38.3.4.7 78 R FELVAD I A2 ) 3 P 2 DR e R 22 78 FEL LR R £ o e /)i L s 296 A2 40 ik«
(@) il @ BN AR AN K T 18V, f /Nl Ht s IV A2 P B oK 78 R H R 1R 244 B
22V P I EUME
(b) il Fs A LI 7 PR KT L8ARARR I, /N H R B i K 7 v LS 1Y) 1. 21 o
IS SAE PRI B N AT o AT IR R I [A) B A 247N
Requirement / FrifE 25K .
_ Rechargeable batteries meet this requirement if t_he_re The test results meet the
is no disassembly and no fire during the test and within requirements. See table 3. p
seven days after the test. B G L A TR L3
. eA Sz e . T R AT Ko .
Fo I AL e I AR AR R T R R, |
K, RIFFEATEK
38.3.4.8 Test 8: Forced discharge / Wli&8: & P
TRP-SZ-04-UN38.3(2020-05-19) # 9 o 19
' page of
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ST/SG/AC.10/11/Rev.6/ Amend.1 Section 38.3

Clause Requirement Result Verdict
ot} PRIEER Mt ah R FlE
Test procedure / ik 5 5% .
Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum
discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated capacity divided by the initial .
test current (in Ampere).
FEAN R S AE PR IR L T 55 120K T UL PR R KA RS 0 P VR A T 2 7 4 0 ) B KT R
FELIAL R 2% A1 T SR O
3T 2 K/ INRIZ 5 (A 1 LB AR A SRR F R G, TR RS e PSR R . X RS
R EAT SR A SR, TR R P ) (/D) 82 55 T L 7 2 B o DA A6 s FEL AL (22 ) o
Requirement / Ay EE K »
Primary or rechargeable cells meet this requirement if | T1q test results meet the
:Egr;ae;st.no disassembly and no fire within seven days of requirements. See table 4. P
- . A e MAGE R AR WAk,
B A I e SR R R R TR R |
&, TR, BIFFEARTE R,
TRP-SZ-04-UN38.3(2020-05-19) # 10 USS 19 ot
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Kl 45 B/ Test Results

Table:1 T1-T5/%&1: R#K1-AKS5 P
Test 5:
Test 1: Altitude Test 2: Thermal External
ocV simulation fest Test 3: Vibration | Test 4: Shock Short
sample | Mass | priorto | jute. maE | \ WR3: HRE | Wik4: phed | Circult
NO. prlo; t(J)‘ test / it ) MiRk2: Fabik W5
B | oo | g S
IS AR & £
75 (@ Mass | Change | Mass |Change| Mass | Change| Mass | Change Max.
) loss ratio loss ratio loss ratio loss ratio Temp.
JUE | R | BEH | BIER | BES | RN | RES | BN | REiRE
% (%) (%) % (%) (%) % (%) (%) & (%) (%) (Q6D)
BO1 35.51 4.17 0.009 | 100.00 | 0.000 | 99.82 | 0.000 | 99.56 | 0.000 | 100.00 57.9
B0O2 35.44 4.17 0.000 | 100.00 | 0.009 | 99.78 | 0.008 | 100.00 | 0.012 | 100.00 58.1
BO3 35.24 4.17 0.000 | 99.80 | 0.000 | 100.00 | 0.000 | 100.00 | 0.000 | 99.74 58.2
B04 3541 4.16 0.007 | 99.85 | 0.010 | 99.84 | 0.000 | 100.00 | 0.009 | 100.00 57.9
B0O5 35.47 4.18 0.000 | 100.00 | 0.000 | 99.31 | 0.000 | 100.00 | 0.000 | 100.00 58.1
B0O6 35.29 4.18 0.000 | 100.00 | 0.000 | 99.86 | 0.010 | 100.00 | 0.000 | 100.00 57.8
BO7 35.33 4.16 0.011 | 100.00 | 0.008 | 98.56 | 0.000 | 100.00 | 0.009 | 100.00 58.0
B0O8 35.40 4.17 0.000 | 100.00 | 0.000 | 99.37 | 0.009 | 100.00 | 0.000 | 100.00 58.0
B09 35.48 4.16 0.000 | 100.00 | 0.013 | 99.61 | 0.000 | 99.88 | 0.000 | 99.76 57.8
B10 35.28 4.16 0.000 | 100.00 | 0.007 | 98.21 | 0.000 | 100.00 | 0.000 | 100.00 57.8

Remark: / £&F:
Test 1-Test 4: No leakage, No venting, No disassembly, No rupture and no fire; Mass loss <<0.2%.

MRL-MR4: eI A ToMiR. R LT KL FUEHIR /N T0.2%.

Test 5: no disassembly ,no rupture and no fire; external temperature does not exceed 170 °C.

MAR5: TCAA. TCHERATCE KIS R EA#L170 °C.

TRP-SZ-04-UN38.3(2020-05-19)
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Kl 45 B/ Test Results

Table2: T6 / &2 {6 ] Impact / #&d7 X Crush / #E P
Sample No, OCV Prior to test (V) External Peak temperature(‘C) Results
FE g 5 RGNS IR IR (C) ESE S
Co1 3.77 23.9 P
Cc0o2 3.76 241 P
Co03 3.76 241 P
co4 3.76 24.2 P
C05 3.77 24.2 P
Co06 3.76 24.0 P
co7 3.77 24.0 P
Cco8 3.77 23.8 P
Cc0o9 3.77 241 P
C10 3.76 24.0 P

Remark: / £&F:
No disassembly ,no rupture and no fire; external temperature does not exceed 170 °C.

TR TCBRM TR KB R EAEIE170C.

Table3: T7 Overcharge / #3: A7 7R H P

Charge voltage / AL HE (V) |10 Charge current / e L (A) |1 --
Sample NO. | OCV Prior to test (V) Phenomenon Results

P 5 BUIRATHRLE (V) e sk

B11 4.16 No disassembly, no fire / Tofi#ik, T¥ -k P

B12 4.18 No disassembly, no fire / Lk, T¥ -k P

B13 4.17 No disassembly, no fire / TLfi#ik, T¥ -k P

B14 4.16 No disassembly, no fire / Tofifik, Toi -k P

B15 4.17 No disassembly, no fire / Tofifik, To -k P

B16 4.17 No disassembly, no fire / Tofifik, Tok -k P

B17 4.16 No disassembly, no fire / Tofifik, ToE -k P

B18 4.17 No disassembly, no fire / oAk, TodE K P
TRP-SZ-04-UN38.3(2020-05-19) 5 12 USh 19
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Kl 45 B/ Test Results

Table4: T8 Forced discharge /%4: #IiR8 &I E P
Sample NO. Phenomenon / 1% Results
FEdh 75 g
c11 No disassembly, no fire / ik, &k P
C12 No disassembly, no fire / Tk, Tk P
C13 No disassembly, no fire / Tk, Tk P
Cl14 No disassembly, no fire / Tk, Tk P
C15 No disassembly, no fire / Tk, Tk P
C16 No disassembly, no fire / Tk, Tk P
C17 No disassembly, no fire / Tk, T# -k P
C18 No disassembly, no fire / Tffik, T# -k P
C19 No disassembly, no fire / Tffik, TH -k P
C20 No disassembly, no fire / ik, To& kK P
c21 No disassembly, no fire / ik, Tk P
Cc22 No disassembly, no fire / ik, Tk P
c23 No disassembly, no fire / ik, Tk P
C24 No disassembly, no fire / ik, Tk P
C25 No disassembly, no fire / Tffik, TH -k P
C26 No disassembly, no fire / Tk, T# -k P
c27 No disassembly, no fire / Tk, T# -k P
C28 No disassembly, no fire / Tk, Tk P
C29 No disassembly, no fire / Tof#fk, THE K P
C30 No disassembly, no fire / Tof#fk, THE K P
TRP-SZ-04-UN38.3(2020-05-19) # 13 Ut 19




@@1 1845 % =/Report No. BL-DG20A0302-301

R B K/ Sample Photos

11

50

il

(=
<
o
™

10 20

H_Hlllll‘ll

C?

Picture 1 Front view of battery
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Picture 2 Back view of battery
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R B K/ Sample Photos

Picture 3 Inside view of battery
KI3:  HL i A

Picture 4 Inside view of battery
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R B K/ Sample Photos
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Picture 5 Inside view of battery
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Picture 6 Front view of PCM
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R B K/ Sample Photos
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Picture 7 Back view of PCM
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Picture 8 Front view of cell
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R B K/ Sample Photos
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Picture 9 Back view of cell
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Picture 10 Label of battery
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Statement

C ARSI FARAE R I AR L vEREPE AN IE T, SRR E SR AT, &
SR SR AL RS B BRAb . 2 ) BT iR AEAE B S e 45 A A T .

The laboratory guarantees the scientificity, accuracy and impartiality of the test, and
is responsible for all the information in the report, except the information provided by
the customer. The customer is responsible for the impact of the information provided
on the validity of the results.

AR AR R I R M AL BB (CMAD, GEfi% 58 2017192290Z. %%
BTN E V0 AR, RS NS FRE CMA AR, ARG ER .
The laboratory has the qualification of China inspection body and laboratory
Mandatory Approval (CMA) with the certificate number of 2017192290Z. For the test
beyond the scope of CMA qualification, the report shall not be marked with CMA mark,
and shall not have the proven effect on society.

- A E R P E SR EEZONT & i (CNAS) hw], GEi% 59 L6791,

LR ARE CNAS bR &R, AFE CNAS AT I8 Fl Y BT H P " bRt

The laboratory has been accredited by China National Accreditation Service for
Conformity Assessment (CNAS) with the registration number of L6791. When the
report is marked with CNAS mark, the test items beyond the CNAS accredited scope
shall be marked with "".

C ARIRE IR, ok A N AR TR, AN a e ek I T B
S E e

This report is invalid if it is altered, without the signature of the testing and approval
personnel, or without the “inspection and testing dedicated stamp” or test report stamp.

H LR S ARSI, o Al A SZ A RE S R
The test data and results are only valid for the tested samples provided by the
customer.

C REARSLI P A, AR E AR .
This report shall not be partially reproduced without the written permission of the
laboratory.

I AR A U, TR S 30 R A SEER S F R, AN T2

Any objection shall be raised to the laboratory within 30 days after receiving the report.

) PiEes
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